Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Page / Pagina: (52) 229 989 1600 fax

116

Number / Nimero:

12021729

Date / Dia: March 31, 2012

Customer’s Reference / Ref. del Cliente:

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem / Orden Cliente - item: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176371/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grade de acero: £nds / Extremos:

AP| SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 54 Pcs/Pz Nominal Weight / Peso Nominal:

2.875 X 0.375 INCH 160 19.69/ 2133 FT 1124114 FT 11212.720 LB 10.02 LBIFT

73 X 9.5 MM 6.00/ 6.50 MTS 342.630 MTS 5086.000 KG 14.90 KG/M

Specimen condition Specimen dimensions Test Y.S. uTSs. Y.S./UT.Y Elongation / Alargamiento |
HeatN° | Sample N° | Condicion de la probeta Dimensiones de la probeta temp { Eul 0.50 %. Req. ko
Colada N° § MuestraN°®| Ls Sc | Type|. Ori Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min. Obt. 1
Tipo Tamaio Seccién | ensayojMax: - Max: - - v
mm mm2 °C mpa mpa in % %
58212 45382 | B | AM | Ss| L 192 X 09.11 177,02 | RT 349 502 "~ 0.70 2 241

AM: As manufactured / Segun proceso de fabricacion
B: Body / Cuerpo

|t tongitudinal / Longitudinal

Ls: Location of sample / Ubicacién de la muestra

Max: Maximum / Méaximo
Min Minirmitiny £ Minimo

. Obt Obtamed L Obtenldo

i Initial tength./ Longitud inicial

Ori: Orientation / Orientacion

Regq..Max: Required maximum / Maximo requerido
Req: Requnred / Requendo
oom temperature 7 Temp ratura ambrente

“"Sc: Specimen condition / Condicion de la probeta

Ss: Strip specimen / Muestra rectangular
U.T.S: Ultimate tensile strength I Re5|stencra :
Y.S:Yield strength / Fluencia =~

HeatN® 1S
_ColadaNe |

This oemﬁcate

is :ssued bya oomputenzed system -anditis vahd ‘with electronic signature. On the: onglnal
'Tenans |s stamped In case the owner.of the ongmal cemﬁczte would release a copy of it, he must attest

wte the trade-mark green colored
oonformny 1o the original one takl' g

e Este ceruﬁczdo se emite mediante sistema computanzado ¥ es valrdado oon firma electronica. E certificado original posee impreso eI Iogc B
i Tenans oolor verde. En caso de que el poseedor. del certificado. entregue tna copia, debera garanhzar la conformidad con ef original haciéndose .
: responsable por cualquier uso ifegal o indebido: Cualquler altemclén ylo falsificacién estard sujeta ala Iey :

: upon himself the responsibility for any unlawful or. not allowed use. Any alteration and/or falsrﬁmuon wm e subjected tothe law.
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Te na rls Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pégina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12021729 2/6
v Date / Dia: March 31, 2012
Customer / Cliente; PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order ftem / Orden Cliente - item: Customer’s Reference TRef. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176371/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: . Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP1 SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL
|BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 54 Pcs/Pz Nominal Weight / Pesoc Nominal:
2.875 X 0.375 INCH 160 19.69/21.33 FT 3 1124114 FT 11212.720 LB 10.02 LB/FT
73 X 9.5 MIM 6.00/6.50 MTS 1342.630 MTS 5086.000 KG 14.90 KG/M

Composition % /-Composicion % ]
X100 X 1000 X 10000 X100 szgumae \‘\
C Mn Si Qr Mo S P Ni \% Cu Al Sn ] As | Nb Ti Ca B | N [Col1}Col 2 ‘CVOL‘ 3 o

H Max 28 | 120 - 40 15 30 30 | 400 | 80 | 400 - - - - - - - - 6 100 |::15
in =Tl -1 -{-1-1-1-1-1-1-1-1T-1T-1-1-1=-4-1-4°

Heat N° Sample N° {P Max | 28 | 120 | - 40 15 30 30 | 400} 80 | 400 - - - - - - - - 6 100 } 15 :

Colada N° | Muestra N° Min - 29 10 - - - - - - - - - - - - - - - - -

Lj8212 45383 P 16 66 28 8 4.4 1 .5 11 60 1] 153 | 21 8 4 0 0 36 [s] 80 0 337 0

{Col 1 SUMA Nb+V «P: Product / Producto

Col, 2: SUMA MoCrNi+CusV

‘Required values Individuals individuales
| 'Valores requeridos | T Min -l Max:222:0 | var—
HeatN® ¢/ Sample N° | Specimen condition | Quad. | Scale |
Colada N | Muestra N° Ls Sc Escalal __t.f7
: B AM Voo PHRBWE 743

B AM . P HRBW 758

s ' Quad: Quadranthuadrante . :
‘ MW MndcllewaIlI Centro . . Sc Specimen condition ICondxqon dela probeta ;

AM: As manufacturedl Seglin proceso de fabnca ID Imernal dnameter I Dlametro ntemo

Avg‘AverageIPromedlo F - v - Lst Lccatlon ofsamplel Ublcacmnde la muestra

Este oemﬁcado se emite mediante sistema compmanzado yes vahdado «con firma electronica.  El certificado original posee impreso el logo
\ {Tenaris color verde. En caso de que el poseedor. del cemﬁwdo entregue una copia, debera garannzar 1a conformidad con el original hauéndose
. responsable por cualquier uso ilegal ¢ indebido: Oualquxer alteractén ylo falsmmcaon estard su;eta a Ia ley. mhEy

~ » FOR03171 .

fThis: oemﬁcate is |ssued bya oomputenzed system and itis vahd wnh electronic signature. Onthe ongmai oertxﬁczte the t:ade—mark green. oulored
"Tenans" is stamped 'In case the owner of the onglnal cernﬁcate would release a copy of it; he | must attest its confonmty !o the original onetal
b upon hwnself the respons»blhty for any unlawful or not allowed use. Any alteration andlor falsxﬁcauon wm be subjected 10 me law.
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12021729

Page / Pagina:

3/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: March 31, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order ltem/ Orden Cliente - item:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 176371/01
IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

{Dimensions / Dimensiones:
2.875 X 0.375 INCH 160
73 X 9.5 MM

Schedule / Cédula:

Length / Longitud:
19.69/21.33 FT
6.00/6.50 MTS

Quantity / Cantidad: 54 Pcs/Pz
1124114 FT
342.630 MTS

11212.720 LB
5086.000 KG

Nominal Weight / Pesc Nominal:
10.02 LBIFT
14.90 KG/M

|B: Body / Cuerpo

Max: Maximum / Maximo

Var: Variation / Variacion

Standard / Norma:
Heat N° | Sample N° Result
Colada N° § Muestra N° Resultado
58212 45382 Good / Bueno

| Time! \’:l'iempo‘ -

- Séoo ds/Segundos

esults / Resuitado

: Tms cemﬁcate is :ssued by a computenzed system and |t is: valld W|th electronic signature. On the ongmal cemﬁ«zte the trade-mark green oo!credA
; 'Tenans is stamped In case the owner of the ongmal cemﬁmte wouid release a copy of it,he mus’t attest lts conforrmty to the original one takmg

upon himself the responsnblhty for any unlawful or not allowed tise. Any alteration andlorfalsrﬁtznon w’l! be subjeded 10. the law.

: \;S,atvisfactory[Saﬁsfactorio: a

i Este cemﬁado se emite mediante sistema computanzado yes valxdado con firma electrénica. ~ El certificado original posee impreso el Iogo
Tenans color verde. En caso de que el poseedor del ‘certificado. en!regue una copia, deberd garanuzar la conformidad con el original haciéndo:

: responsable por cualquier uso ilegal o indebido! Cualqmer alteraqén ylo falsificacién estara sujeta a Ia Iey
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n Tubos de Acero de México, S.A.
e n a r I s Carret. México Veracruz Km 433.7 SN
p Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page/Pégina: (o) 328 289 1600 fox

CERTIFICADO DE PRUEBAS EN FABRICA 12021729 4/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176371/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1290 PSL1 INORMAL BEVEL

BISELADO NORMAL

{Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 54 Pcs/Pz Nominal Weight / Peso Nominal:
2.875 X 0.375 INCH 160 19.69/21.33 FT 1124114 FT 11212.720 LB 10.02 LBIFT

73 X 9.5 MM 6.00 /6.50 MTS 342630 MTS 5086.000 KG 14.90 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius

Type
Tipo

asrolled

Supplementary information
Informacion Suplementana

o Manufactured by TenansTamsa ' Fabncado porTenansTamsa
Steel makmg prooess - : . Fabncacron del aoero
‘ Electnc Arc Furnace~Ladle Fumaoe-Conhnuous Cas’ung Machrne {Homo de Arco EIectnoo—Homo de Af nacion-| Maquma de Colada Contrnua
Fully Killed Steel -  |Acero  caimado con ‘aluminio: - L
{Material free from Mercury contamination i Matenal hbre de\contamlnacron de Mercuno
| Not reparred by weldlng : No reparado por soldadura
Non destructive test. Satrsfactory - [Controin ‘destructlvo Satisfactorio
lnspecuon method - Met’ \o de inspeccion
L= EMI-FLVI - MP! = |- EMI- FLVI MPI - : .
AP] SPEC 5L, OCTOBER 1, 2007 FE. 20090101IASTM A106 11/ API SPEC 5L, 0CTOBER 1, 2007 FE. 20090101IASTM Al 06 111 -
{ASTM AS3, 10/ASME SA106 2010 o - - i ASTM A53 1OIASME SA106,2010 : :
MATERIAL ACCORDING TO NACE MRO175—2003 e . . MATERIAL DE ACUERDO A NACE MRO175—2003
‘ : e :
AThis certrﬁcatevrs issuediby a computenzed system anditis valida electronic signature. On the cnglnal cemf tzte the trade-mark green colored Este oemﬁwdo se emite mediante sistema compumnzadc ves vahdado con firma electrénica.  El certificado onginal posee impreso eI logo ‘-I o
A'Tenaris' is: stamped In case the owner of the ongmal oemﬁmte would release a copy of it, he must attestits oonformrty o the original one Tenans color verde. En caso de que el poseedor del certificado. entregue una copia, deberd garanhzar 1a conformidad con el original hacréndose :
upon hrmself the respcnsmrhty for any unlawful or.not allowed Use. Any alteration and/or falsrﬁ(zhcn will be subjemed 10 the law. : respcnsable por cualquier uso ilegal o indebido: Cualqurer alteracion ylo falsrﬁcacrén estaré su;eia a la |ey

FOR03171




= Tubos de Acero de México, S.A.
e n a r Is Carret. México Veracruz Km 433.7 SN
‘ Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: |- Page  Pagina: (52 729 989 1600 fox
CERTIFICADO DE PRUEBAS EN FABRICA 12021729 5/6 ‘
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. EELC,V. Customer’s Order item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A N/A 176371/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Gradoe de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones; Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 54 Pcs/Pz Nominal Weight / Peso Nominai:
2.875 X 0.375 INCH 160 19.69/21.33 FT 1124114 FY 11212.720 LB 10.02 LBIFT
73 X 9.5 MM 6.00/6.50 MTS 342.630 MTS 5086.000 KG 14.90 KG/M

Supplementary Information
Informacién Suplementaria
{Tamsa Ref. 225205

Tamsa Ref: 225205

Heat N° Quantity Length Weight
Colada N° Cantidad Longitud Peso
(Pieces) (ft) {m) (Tons)
e, 98212 54 1,124.11 ..3:2 63 o, 5.086 -

" “Averagelength per pipe Nomlnal wexght per plpe
Longitud promedlo por tubo .+ Pesonominaliportubo;

{Thisicerti wte lssued by a computenzed system and a!ld with eiectronic signature. On the ongma! oemﬁmte metrade-mark green| colored Este cemﬁado se emite mediante sistema computanzado yes vahdado con firma electronica.  El certificade original posee impreso el Iogo
Tena stamped. in case the owner of the ongmal oemﬁtxte would release a copy of it, he muist attest its confonmty 10 the original one ‘takl - {Tenaris. color verde. En caso de que el poseedordel cerhﬁ(zdo entregue una copia, debera garanuzar la conformidad con el original haciéndos
‘fupon. himself !he responsnblhty for any unlawful ornot. allowed use. Any alteration and/or falsn‘ mﬁon ill be subjected to the law. i responsable por cualquier uso ilegal o indebido: Cualqmer alterauon ylo falsificacion estard su;eta ala Iey

FO}R03171H '.
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero: -

12021729

Page / Pagina:

6/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: March 31, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176371/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 54 Pcs/Pz Nominal Weight / Peso Nominal:

2.875 X 0.375 INCH 160 19.69/2133 FT 1124.114 FT 11212.720 LB 10.02 LB/FT

73 X 9.5 MM 6.00/6.50 MTS 342.630 MTS 5086.000 KG 14.90 KG/M

purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

This is to certily that the product described here has been manufactured, sampled, tested, and inspected in accordance with

Por el presente certificamos que €l material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracion de origen.

CUSTOMER . THIRD PARTY

INSPECTION COMPANY
COMPARiA DE INSPECCION

Company Name: N/A
Employee Name: N/A

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

|Thiscertificate is lssued by a oomputenzed system i val«d wnh electronic signature. On the onglnal cemﬁtzte
stamped ln case the owner of the. ongmal oemﬁwte would release a copy of it, he must attest’ ns confogtn)ty o the original one
Hupon hxmself the! respons;bxllty for any unlawful or not allowed use. Any alteration and/or falsrﬁwtxon will be subjed dto.the law.

the nade-mark gree \colored

Teresa M. Castella Abraham

TENARIS UALITY DEPARTMENT

SIGNATURE

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Ricardo Lozano Armenta:

! cado se emite mediante sistema computanzado y es vahdado scon firma electronica. El certificado original posee impreso el Iogo
o Tenans oolor verde. En caso de que el poseedor.del ceruﬁmdo entregue Lna copia, deberd garantlzar |a conformidad con el original haaéndose
responsable por cualquier uso ilegal o indebido; Cualquner alteraqén ylo falsxﬁwcnon estard sx.uetaa la ley

FORGSTT



